## **Proposal of guidelines for acute stroke treatment and management**

Andre PEETERS and Patrick CRAS On behalf of the Belgian Stroke Council

## 1. Introduction

One of the tasks of the Belgian Stroke Council (BSC) is the publication of guidelines for the management of acute ischemic stroke. In the past, such guidelines were already extensively published by a special writing group of the stroke council of the American Heart Association (AHA) (1) and by the European Stroke Initiative (EUSI) (2). The aim of the BSC was to summarize these guidelines and to focus somewhat more on the specific situation in Belgium for instance by omitting pharmaceutical compounds not available in our country. In general, the BSC totally agrees with the guidelines of the AHA and the EUSI. By way of illustration, we repeat the definitions for levels of evidence (Table 1.

#### 2. Organisation of stroke care

An acute stroke is a medical emergency that requires public education, a referral and treatment network and fast management. In case of a stroke, one should call immediately the emergency medical system (EMS) 100. Patients should be admitted in institutions with a certified emergency ward. The EMS personnel should be able to assess a person with a suspected stroke as following : assure an adequate airway, monitor vital signs, conduct a general assessment (evidence of trauma to head and neck, cardiovascular abnormalities), conduct a neurological examination : level of consciousness, presence of seizure activity, Glasgow Coma Scale, pupils (size, equality, reactivity) and individual limb movements (1).

## 3. Management in the emergency room

A cranial CT is still the most important diagnostic tool in patients with suspected stroke. In the nearby future, Magnetic Resonance Imaging (MRI) techniques such as Diffusion Weighted Imaging (DWI), Perfusion Weighted Imaging (PWI), Magnetic Resonance Angiography (MRA) and Fluid Attenuated Inversion Recovery (FLAIR) will play a more and more important role.

An early evaluation of physiological parameters, blood chemistry, haematology, and cardiac func-

tion is recommended in the management of acute stroke patients; this also includes ECG, puls oximetry and chest X-ray.

Ultrasound of the extra- and intra-cranial vessels, cardiac ultrasound and special haematological and serological studies for rare causes of stroke should be performed early after stroke, but should not delay general or specific treatment.

## 4. Acute stroke management

## 4.1. General stroke treatment

Neurological status and vital functions should be monitored. Neurological status should be assessed by validated stroke scales (3), such as the NIHSS (National Institute of Health Stroke Scale)(4) or the ESS (European Stroke Scale) (5). Glucose and body temperature should be monitored and corrected, if elevated (level 3). Monitoring and correction of electrolyte disturbances are advised. Secure airways and supply oxygen to patients with severe acute stroke (level 3). Do not treat arterial hypertension in patients with ischaemic stroke, if they do not have critically elevated BP levels (level 3).

Suggested antihypertensive treatment in acute ischaemic stroke (6,7)

 Systolic BP > 220 mm Hg on repeated measures, diastolic BP 120-140 mm Hg, or both Orally :

Captopril 6,25-12,5 mg

Parenterally : Labetolol 5-20 mg IV. Urapidil 10-50 mg IV, followed by 4-8 mg/h I.V. clonidine 0,15-0,3mg I.V.or S.C.

 Diastolic BP > 140 mm Hg: Nitroglycerine 5 mg I.V., followed by 1-4 mg/h I.V.

## 4.2. Specific Treatment

## 4.2.1. Thrombolysis

I.V. rtPA treatment, 0,9 mg/kg, maximum of 90 mg), with 10 % of the dose given as a bolus,

followed by an infusion lasting 60 min, is recommended within 3 hours after the onset of ischaemic stroke (level 1) (8).

The benefit of the use of I.V. rtPA for acute ischaemic stroke within 3-6 hours after the onset of symptoms is smaller, but present in selected patients (level 1) (9).

I.V. rtPA is not recommended when the time of onset cannot be ascertained reliably; this includes persons whose strokes are recognised upon awakening (level 3).

I.V. administration of streptokinase, outside the setting of a clinical investigation, is dangerous and not indicated for the management of persons with ischaemic stroke (level 1) (10, 11).

Data on the efficacy or safety of any other intravenously administered thrombolytic drug are not available to provide a recommendation.

Intra-arterial treatment of acute M1-occlusion in a 6 hour-time window using pro-urokinase results in a significantly improved outcome (level 1) (12). Currently, pro-urokinase is not available in Belgium, instead of it, one can perform an intraarterial thrombolysis with rtPA 20-40 mg (level 4).

Acute basilar occlusion may be treated with intra-arterial therapy in selected centres (level 4) (13, 14).

### 4.2.2. Antithrombotic medication

There is no recommendation for general use of heparin, low-molecular weight heparin or heparinoids after ischaemic stroke (level 1) (15).

Full-dose heparin may be used in selected indications such as atrial fitrillation, other cardiac sources with high risk of re-embolism arterial dissection, high-grade arterial stenosis or cerebral venous thrombosis (level 4).

Aspirin 100-300 mg/day may be given after stroke to an unselected population, even without CT scan (level 1) (15).

Haemodilution therapy is not presently recommended for the management of patients with acute ischaemic stroke (level 1) (16).

Currently, there is no recommendation to treat patients with neuroprotective drugs after ischaemic stroke (level 1).

## 4.2.3. Prevention and treatment of complications after stroke

Administration of heparin or low-molecularweight heparin in bedridden patients after stroke is recommended to reduce the number of DVT and pulmonar embolism; however, there is a risk of additional intracranial bleeding (level 1) (15).

Infections after stroke should be treated with appropriate antibiotics; nasogastric feeding may prevent pulmonary aspiration (level 4).

Early mobilisation is helpful to prevent numerous complications after stroke including aspira-

Table 1

Definitions for levels of evidence (1)

Level 1 : highest level of evidence Source

- a. Primary endpoint from randomized, double-blind study with adequate sample size
- b. Properly performed meta-analysis of qualitatively outstanding randomized trials

 $Level \ 2: intermediate \ level \ of \ evidence$ 

Source

- a. Randomized, non-blinded studies b. Small randomized trials
- c. Pre-defined secondary endpoints of large randomized trials

Level 3 : lower level of evidence

Source

a. Prospective case series with concurrent or historical control post hoc analyses of randomized trials

Level 4 : undetermined level of evidence

- Source
- a. Small case series without control, case reports
- b. General agreement despite lack of scientific evidence from controlled trials

tion pneumonia, DVT and decubital ulcers (level 3).

Administration of anticonvulsants to prevent recurrent seizures is strongly recommended (level 3). Prophylactic administration of anticonvulsants to patients with recent stroke who not had seizures is not recommended (level 4).

# 4.2.4. Elevated intracranial pressure (ICP) and brain oedema

Osmotherapy is recommended for patients whose condition is deteriorating secondary to increased ICP, including those with herniation syndromes (level 3) (17).

Surgical decompression and evacuation of large cerebellar infarctions that compress the brainstem is justified (level 3).

Surgical decompression and evacuation of a large hemispheric infarction can be a life-saving measure, survivors may have a residual neurological function that enables an independent life (level 3) (18).

#### REFERENCES

- 1. ADAMS H., BROTT T., CROWELL R., FURLAN A., GOMEZ C., GROTTA J., HELGASON C. *et al.* Guidelines for the Management of Patients with Acute Ischemic Stroke. A Statement for Healthcare Professionals from a Special Writing Group of the Stroke Council, American Heart Association. *Stroke*, 1994, **25** : 1901-1914.
- 2. HACKE W., KASTE M., OLSEN T. S., ORGOGOZO J.-M., BOGOUSSLAVSKY J. European Stroke Initiative Recommendations for Stroke Management. *Cerebrovasc. Dis.*, 2000, **10** : 335-351.

- D'OLHABERRIAGUE L., LITVAN I., MITSIAS P., MANSBACH H. A Reappraisal of Reliability and Validity Studies in Stroke. *Stroke*, 1996, 27 : 2331-2336.
- 4. BROTT T., ADAMS H. R. JR., OLINGER C. P., MARLER J. R., BARSAN W. G., BILLER J., SPILKER J., HOLLERAN R., EBERLER., HERZTBERG V., RORICK M., MOONAW C. J., WALKER M. Measurement of acute cerebral infarction : a clinical examination scale. *Stroke*, 1989, **20** : 864-870.
- 5. HANTSON L., DE WEERDT W., DE KEYSER J., DIENER H. C., FRANKE C., PALM R., VAN ORS-HOVEN M., SCHOONDERWALT H., DE KLIPPEL N., HERROELEN L., FEYS H. THE EUROPEAN Stroke Scale. *Stroke*, 1994, **25** : 2215-2219.
- RINGLEB P. A., BERTRAM M., KELLER E., HACKE W. Hypertension in patients with cerebrovascular accident. To treat or not to treat? *Nephrol. Dial. Transplant.*, 1998, 13: 2179-2181.
- 7. BROTT T., REED R. L. Intensive care for acute stroke in the community hospital setting. *Stroke*, 1989, **20**: 694-697.
- 8. The National Institute of Neurological Disorders and Stroke rt-PA Stroke Study Group (NINDS): Tissue plasminogen activator for acute ischemic stroke. *N. Engl. J. Med.*, 1995, **333** : 1581-1587.
  9. WARDLAW J., WARLOW C. Thrombolytic therapy for
- 9. WARDLAW J., WARLOW C. Thrombolytic therapy for acute ischaemic stroke. The updated Cochrane database of systemic reviews meat-analysis. *Cerebrovasc. Dis.*, **9** (1) : 24.
- The Multicenter Acute Stroke Trial ñ Europe Study Group. Thrombolytic therapy with streptokinase in acute ischaemic stroke. *N. Engl. J. Med.*, 1996, 335 : 145-150.
- DONNAN G., DAVIS S., CHAMBERS B., GATES P., HANKEY G., MCNEIL J., ROSEN D. *et al.* Trials of Streptokinase in severe acute ischaemic stroke. *Lancet*, 1995, 345 : 578-579.
- FURLAN A., HIGASHIDA R., WECHSLER L., SCHULZ G. PROACT II: Recombinant pro-urokinase (r-ProUK) in Acute Cerebral Thrombo-embolism Initial Trial Results. The PROACT II Investigators. *Stroke*, 1999, **30**: 234.

- BRANDT T., VON KUMMER R., MÜLLER-KÜPPERS M., HACKE W. Thrombolytic therapy of acute basilar artery occlusion : variables affecting re-canalization and outcome. *Stroke*, 1996, 27 : 875-881.
- 14. HACKE W., ZEUMER H., FERBERT A., BRÜCKMANN H., DEL ZOPPO G. Intra-arterial thrombolytic therapy improves outcome in patients with acute vertebrobasilar occlusive disease. *Stroke*, 1988, **19**: 1216-1222.
- 15. International Stroke Trial Collaborative Group : The International Stroke Trial (IST) : A randomized trial of aspirin, subcutaneous heparin, both or neither among 19.435 patients with acute ischaemic stroke. *Lancet*, 1997, **349** : 1569-1581.
- 16. The Hemodilution in Stroke Study Group. Hypervolemic hemodilution treatment of acute stroke : Results of a randomized multi-center trial using pentastarch. *Stroke*, 1989, **20** : 317-323
- RIEKE K., KRIEGER D., ADAMS H.-P., ASCHOFF A., MEYDING-LAMADE U., HACKE W. Therapeutic Strategies in space-occupying cerebellar infarction based on clinical, neuroradiological and neurophysiological data. *Cerebrovasc. Dis.*, 1993, 3: 45-55.
- RIEKE K., SCHWAB S., KRIEGER D., VON KUMMER R., ASCHOFF A., SCHUCHARDT V., HACKE W. Decompressive surgery in space-occupying hemispheric infarction : Results of an open, prospective trial. *Crit. Care Med.*, 1995, 23 : 1567-1587.

A. PEETERS, P. CRAS Administrative address : Belgian Stroke Council S. BLECIC General Secretary of the Belgian Stroke Council Department of Neurology, Free University of Brussels, Erasme Hospital 808 route de Lennik B-1070 Brussels (Belgium).